

Test-Report E-Chains



page 1 of 2							Test No	o.: EW14-003-1		
Client:										
Name: Igus GmbH	l	Team:	Sales	Date:	15.01.20	014	Result:	28.01.2014		
Order-Info:										
Customer/ No.:										
Series / No: 1400.08 1500.LOCK	30.038.0, a	and 1400.	.080.038.0 with	Installat	Installation type: opening force					
Goal: determine the 1500.locks.	max. nee	ded force	to pull out the cro	ossbars of	the e-chain	with	and without	the use of the		
Technical data				Series	data					
Length [links] or [m]:			<u> </u>						
Additional load	l [kg/m]:			<u> </u>	Proddate:					
Chain weigh	t [kg/m]:				Origin: X Stock ☐ Production ☐ Customer					
Temperati	ıre [°C]:			<u></u>	- Other:					
a acceleration [m/sec²]:			T	tempered X No					
Mounting brackets:					conditioned X No Yes					
Filling (Sk	etch-No.):			<u> </u>						
Cycles		v Sp	eed [m/s]	Remark	:					
Experimental setu	p (Sketch	, Photo)							
Photo: experiment	tal setup				ig	gus loc	ck			



Test-Report E-Chains



page 2 of 2 Test No.: **EW14-003-1**

rom: 28.01.2014			To: 28.01.2014				Igus laboratory	
Result								
Opening fo	orce							
		Ø O p	ening force					
400.080.0 400.080.0	38.0 38.0 with locks		100 % 174 %					
200 +					ļ			
‡.				1400.025.10	00.0			
.⊑ +				with LOCK				
Force in %								
	1400.025.100.0 without LOCK							
1								
			3, 35		4 8	(Q)		
Report:	Sheets							
he e-chair	th of the e-chain cross n. The E2/000 locks inc nstalled in the e-chain	rease th	e strength a	against an ope				

Name: igus laboratory

recommend user-specific measurements under genuine operating conditions.

28.01.2014

Date:

Original → Test Lab → Konstruction Copy 2 → Client